0
0
@\
I
9 INDEX PART REQ’D
p NO. DESCRIPTION NO. NO.
z 1 | BaseAssy. 490095 1
2 Release Pedal Assy. 490100 1
U 3 Pump Pedal Assy. 490105 1
i 4 Modified Bottle Jack 76402A for 81036A 490110 1
X 5 Height Adj. Tube Assy. 490115 1
6 Main Tube Assy. 490120 1
7 Height Adj. Pin Assy. 490125 1
8 Bolt, Pump Spring 490106 1
9 Pump Spring 4036 1
10 Release Pedal Spring for 81036A 4034 1
1 5/16-18 x 1/2” HH Cap Screw GR 2 Plate 45100034 1
12 3/8-16 x 3/4 HH BoltGR 5 Plated 11179 2
19 13 5/16 Split Medium Lock Washer Zinc 2119 1
15 14 3/8 Medium Split Lock Washer 45100041 3
15 1/8 x 1 Cotter Pin Plated 45100000 1
\ \ 16 Extended Release Valve 602069 1
' 17 O-Ring, Release Valve 603183 1
18 3/8 SAE Flat Washer Plated 2016 4
18 19 | 3"x1 1/4 Steel Wheel 3/8” Bore 478280 2
1 20 3/8-16 Fin Hex Nut Plated 1073 1
21 Axle 45101152 1
2023
REPLACEMENT (_ MODELNO. ) ( CAPACITY ) ( DESCRIPTION ) n n rcﬂ®
PARTS l 81036A J ( 1TON ) L UNDER HOIST JACK )
J




